
  ( 1 : 3 )  ( 1 : 3 )

  ( 1 : 3 )  ( 1 : 3 )

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

13

13

14

14

15

15

16

16

A A

B B

C C

D D

E E

F F

G G

H H

I I

J J

K K

L L

SAFETY CURTAIN HOIST - ASSY

A80001

NJG

Designed by Checked by Approved by

Revision Sheet

Date

CENTRE STAGE
E N G I N E E R I N G

Material: As PartsFinish: Project / Ref:

 

Status  -  (N/A, A,B or C?)

Rev

  

Revision Details

 

Revision Date & Initials

   

   

Unless Otherwise Stated: TOLERANCE x = +/- 0.5mm, x.x = +/- 0.1mm, x.xx +/- 0.01mm - 3rd ANGLE PROJECTION - ALL DIMS IN mm - DO NOT SCALE 

Scale

1:3 A031/01/2008

Date

130.506

One off
weight (kg)

Tel: 0844 499 6250

Thetford,Norfolk.  IP24 1HG

Fax: 0844 499 6252

Fison Way Industrial Estate

Unit 4 Highland Close,

Centre Stage Eng.Ltdc

Email: info@centre-stage.co.uk
Website: www.centre-stage.co.uk

England.
1 /1 

Parts List

MASSDESCRIPTIONPART NUMBERQTYITEM

24.736 kgGearmotor 11

31.438 kgHELICAL DRUM FOR 8mm WIRE 

ROPE

W800001 Helical Drum12

0.006 kgCOUPLING 13

0.52 kg4 CONTACT LIMIT SWITCH 14

0.351 kgPLUMBER BEARING 15

0.889 kgHYDRAULIC PUMP 16

0.667 kgSPROCKET 27

14.680 kg A800002 Tank Parts Assy18

0.905 kg W800003 Rope Guard Weld Assy110

0.400 kg480mm LONGP250011-3Lxxx.x  ROPE GUARD 

TUBE

311

28.812 kg W800004 Main Frame Weld Assy112

5.866 kg W800005 End & Rope Guard Plate 

Weld Assy

113

0.020 kgHexagon Head ScrewBS 3692 - M8 x 35115

0.004 kgSpecification for machine screws 

and machine screw nut

BS 4183 - M5 x 20316

0.000 kg Spring WasherBS 4464 - 5.35317

0.018 kgHexagon socket countersunk and 

button head screws - Metric series

BS 4168 - M8 x 35418

0.001 kgspring washerBS 4464 - M8 419

0.047 kgHex-Head BoltISO 4017 - M12 x 35420

0.018 kgHex NutBS 3692 - M12522

0.035 kgHex NutBS 3692 - M16423

0.010 kg Spring WasherBS 4464 - M16424

0.011 kgwasherBS 4320 - M16425

0.126 kgHex-Head BoltBS 3692 - M16 x 55426

0.004 kgspring washersBS 4464 - M14827

0.026 kgHex NutBS 3692 - M14728

0.090 kgHex-Head BoltBS 3692 - M14 x 50329

0.006 kgHex NutBS 3692 - M8430

0.013 kgHex NutBS 3692 - M101431

0.084 kgHexagon Head ScrewBS 3692 - M14 x 45233

0.003 kg Spring Washer BS 4464 - M102239

0.060 kgHex-Head BoltBS 3692 - M12 x 45440

 530mm LONGM10 STUDDING341

 CHAIN 142

 I.D. LABELP100001143

0.066 kgHexagon Head ScrewBS 3692 - M14 x 30241

2.708 kg W800006 Pump Mount Plate Weld 

Assy

144

1.339 kg P800005 Limit Mount Plate145

10.530 kg P250017-010 Drip Tray146

0.004 kgSpring WasherM12347

0.264 lbmassEYE BOLTM12348

0.216 kgSection Spring WasherBS 4464 - 66.3149

0.063 kgHex-Head BoltBS 3692 - M10 x 80850

0.974 kgMANIFOLD CONTROL BLOCK 152

8

7

1

26

20

25

31

13

39

12

2

40

11

39

18

45

24

23

5

3

17

10

6

4

11

41

7

42

450

8
1
6

1000

5
6
0

480

350

400

300

1100

205

391391

50

3
0
0

7
5

3
5
0

1100

n
1
5

52

48

47

50

50

39

50
50

31

44

45

41

41

28

27

33

46

5
0

113


